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NUMBER
CUSTOMER (Ciiente) PURCHASE ORDER (Orden de Compra) DELIVERY (Remision) DATE (Fecha) mmﬂmmmmz%%m:ms =
PLESA ANAHUAC Y CIAS., S.ADEC.V. 30223 m.o&mwfa 17/09/2020 17092020-14544
PIPE TYPE FORZA WALL SPECIFICATI LENGTH MASS MASS PER _.Q.lcmom.—ﬁ._;_ﬂ SPECIAL
PRODUCT WORK SIZE THICKNESS HEAT ON GRADE (Longitud) (Peso Unitario) METER TEST REQUIREMENTS TUBE NUMBER
(Tipo de ORDER (Diamelro) {Espeson (No. Colada ) | (Especificacié {Grado) - {Peso Lineal kg (Prueba (Requerimientos (No. Piezas)
producto) (OIF) = n Norma} Metros Pies Lbs Kg -t X metros) Hidrostatica (psi)} especiales)
ERW OIF 970 10,750 0.307 B1802906 | ASTM A53 B 12.40 4068 1417.76 643,00 51.46 1219 Barnizado Z
ERW OIF 970 10.750 0.307 B1803089 ASTM AB3 B 12.40 40.68 1417.16 543.09 51.46 1218 Bamizado 14
ERW OIF 970 10.750 0.307 B2803165 ASTM A53 B 12.40 ho.mlm ._h.,.___...w_l_w 643.09 51.46 1219 Barmizado 4
ERW OIF 970 10.750 0.307 B2803228 ASTM AB3 B 12.40 40.68 1417.76 643.09 51.46 1219 Bamizado 4
M— =5 e —— — — ——=— a2
970-19-11,970-22-18,970-27-7,970-30-7,970-22-7,970-27-8,970-24-14,970-30-9,970-18-13,970-30-11,970-24-4,970-25-16,970-22-6,970-27-12,970-22-14,970-21-8,970-28-14,970- 9-15,970-26-7,970-18-19,970-26-10,970-28-11,970-25-

Tube (Lotes) 13,870-30-8

Chemical Analyses

Mechanical Test (Pruebas mecanicas)

reference.

Forza steel certifies that the products described in this document were manufactured in compliance with the requirements of the specification described, obtaining satisfactory results in all tests and
inspections included in the quality plans of Forza Steel to meet the requirements of the orde

Forza Steel certifica que los productos descritos en este documento fueron fabricados en cumplimiento con los requerimientos de la especificacion descrita, obteniendo resultados satisfactorios en todas
sus pruebas e inspecciones incluidas en los planes de calidad de forza steel para cumplir con los requerimientos del pedido en referencia.
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B1802906 0.058 0.164 c.m&lm 0.008 0.0016 0.011 0.039 0.016 0.0260 0.0011 60.20 76.00 36 ACCEPTED
B1803089 0.077 0.168 0.951 0012 o.w-o‘_.__‘ 0.011 0.041 0.017 0.0270 0.0010 61.70 73.50 41 " ACCEPTED
B2803165 0.064 0.136 0.907 0.007 0.0043 0.0098 0.047 0.016 0.0250 0.0010 58.50 73.20 40 ACCEPTED
B2803228 0.074 0.173 0.946 0.013 0.0027 0.00599 0.047 0.014 0.026 0.0009 56.40 75.40 40 ACCEPTED
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Ing. Edgar Eduardo Olivo Herndndez
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